OSMG0527 12670 25AX ABL w/Muffler
Parts Listing

Item is discontinued. Parts may not be available.
Catalog No.O.S. Stock No.DescriptionPhoto
OSMG420722511000Crankcase .25AXPhoto
OSMG625922511420Cylinder Head Gasket .25AXPhoto
OSMG446622512000Crankshaft .25AXPhoto
OSMG495722514000Cylinder Head .25AXPhoto
OSMG242822582000Carburetor #21L 25AXPhoto
OSMG912822620003Thrust Washer .21-.32Photo
OSMG308722630002Rear Bearing .25 FX/.32 FPhoto
OSMG699122681957Nipple #7 FS-52 SurpassPhoto
OSMG304822831000Front Bearing .21-.61Photo
OSMG802023009006Prop Washer .20-.40Photo
OSMG396523105000Connecting Rod 35AXPhoto
OSMG409823107000Cover Plate 35AXPhoto
OSMG623323107100Cover Plate Gasket 35AXPhoto
OSMG546323108000Drive Hub 35AXPhoto
OSMG677723125000Silencer E3080 35AXPhoto
OSMG693723125530Assembly Screw E3080 35AXPhoto
OSMG737123125540O-Ring Silencer E3080 35AXPhoto
OSMG794423210007Prop Nut 1/4 .20-.61Photo
OSMG766523916000Piston Pin .30 VGPhoto
OSMG767824517000Piston Pin Retainer .40 PSPhoto
OSMG269171608001#8 Glow Plug Medium HotPhoto
OSMG729072200080Needle Ext Cable FR5 300Photo
OSMG883579871020Cap Screw Set M2.6x7 .18 TZPhoto
OSMG879379871140Hex Head Screw M3 .91 SZ-H (10)Photo
OSMG883479871280Engines Cap Screw 3x28mm (10)Photo